
I3IRGANJ SUB-MEl 
SECONDARY TOWNS 

ENVIRONMENTAL IMP 
PROJECT 

LITAN CITY 
RATED URBAN 
PRcJECF (STIIJEIP) 

tf (PIU) 
r 

Ref no. : 

To, 
Mr.Mani Ram Gelal 
Project Director 
Project Coordination office 
Babarmahal, Kathmandu 

Date: 15 Dec 2013 

Sub.- Submission ofFinal Report on Sewage Treatment Plant. 

Dear sir, 

PIU has received Final report on Sewage Treatment Plant under package-1 on dated 8th  Dec, 
2013 submitted by the Consultants [MIs SMEC and Associates]. While we are reviewing the 
document, We are submitting the same for final review and approval. 

Submitted documents by the consultant are enclosed herewith: 
1.Main Report Volume: 2A- 3 Copies 
2. Final Drawing Volume 2B- 3 Copies 
[...]
ponds especially determine the numbers of fecal bacteria in the final effluent. There is some 
removal of solids associated bacteria in anaerobic pond, principally by sedimentation. The 
principle mechanisms for fecal bacteria removal in facultative and maturation ponds are known 
to be 

1. Time and temperature 

2. High pH (>9) 

3. High light intensity, combined with high dissolved oxygen concentration. 

In many instances only anaerobic and facultative ponds will be required: for example, prior to 
restricted crop irrigation and fishpond fertilization, and also when a relatively weak wastewater 
(up to 150 mg/I) is to be treated prior to surface water discharge. In general maturation ponds 
will be required only when the treated wastewater is to be used for unrestricted irrigation and 
has to comply therefore with the WHO guideline of > 1000 faecal coliforms per 100 ml, and 
when stronger wastewaters (BOD >150 mg/I) are to be treated prior to surface water discharge. 
(Restricted irrigation refers to the irrigation of industrial crops, such as cotton and sunflower, 
and food crops not for direct human consumption, such as wheat. Unrestricted irrigation covers 
vegetable crops, including those eaten uncooked, such as salad crops.) However, if WSP 
effluents can be accessed on the basis of filtered BOD, anaerobic and facultative ponds will be 
sufficient without the need for maturation ponds for the treatment of wastewaters with a BOD up 
to 300 mg/I. 

Nutrient removal: In anaerobic pond organic nitrogen is hydrolyzed to ammonia, so in 
anaerobic ponds usually have high concentration of ammonia than in raw sewage. In facultative 
and maturation ponds, ammonia is incorporated into new algal biomass. Eventually the algae 
become moribund and settle to the bottom of the pond; around 20 percent of the algal cell mass 
is non-biodegradable and the nitrogen associated with this fraction remains immobilized in the 
pond sediment. That associated with the biodegradable fraction eventually diffuses back into 
the pond liquid and is recycled back into algal cells to start the process again. At high pH, some 
of the ammonia will leave the pond by volatilization. 

There is little evidence for nitrification (and hence denitrification, unless the wastewater is high 
in nitrates). The populations of nitrifying bacteria are very low in WSP due primarily to the 
absence of physical attachment sites in the aerobic zone, although inhibition by the pond algae 
may also occur. Total nitrogen removal in WSP systems can reach 80 percent or more, and 
ammonia removal can be as high as 95 percent. 

Phosphorous removal in WSP is associated with its uptake by algal biomass, precipitation and 
sedimentation. The best way to remove much of the phosphorous in waste water by WSP is to 
increase the number of maturation ponds. However, both nitrogen and phosphorous must be 
removed in order to prevent eutrophication in receiving water bodies. The common practice in 
the design of WSP is not based on the nutrient removal, rather, it is based on BOD and fecal 
coli form removal. 

5064024 I Final Report I STIUEIP Birgunj, Nepal, September 2013 	 Page 124 
SMEC 



7 SUMMARY OF BASIC DESIGN PARAMETER FOR STP 

7.1 Summary of Basic Parameters for Design of Chhapkaiya STP: 

Project Horizon 20 Years 
Base Year 	 : 	2015 
Intermediate Year 	: 	2025 
Design Year 	: 	2035 

Population for Chhapkaiya : Base Year-2015 	 : 	95097 
STP Catchment Base Year+5-2020 	 : 	103,813 

Intermediate Year-2025 	: 	113,863 
Year 2030 	 : 	125,499 
Design Year 	 : 	140219 

Water Supply Rate : Domestic 	 : 	80 lpcd 

Sewage Generation Rate : 80% of water supply +10% Institutional + Ground Water 
Infiltration for Sewer design only (but infiltration excluded 
in STP capacity due to ex-filtration also) 

Wastewater Generation : Base Year-201 5 	 : 	7.36 MLD 
for Chhapkaiya STP Base Year+5, 2020 	: 	8.03 MLD 
Catchment Intermediate Year, 2025 	: 	8.81 MLD 

For Year 2030 	 : 	9.71 MLD 
Design Year-2035 	 : 	10.85MLD 

House Sewer Connectivity : Base Year-2015 	 : 	50% 
Envisaged: Base Year+5 -2020 	: 	60% 

Intermediate Year-2025 	: 	70% 
Year 2030 	 : 	80% 
Design Year-2035 	: 	90% (Slums & Squatter 

Pockets excluded as 
Onsite Sanitation) 

Actual Sewage Collection : Base Year-2015 	: 	3.68 MLD (Say 4 MLD) 
Envisaged for Chhapkaiya Base Year+5 	: 	4.82 MILD ( say 5 MILD) 
STP Intermediate 	: 	6.17 MLD (say 6 MLD) 

Year 2030 	 : 	7.77 MLD 	(say 8 MLD) 
Design Year-2035 	: 	9.77 MILD (say 10 MLD) 

Peak Factor Adopted Peak Factor 2.50 

Sewage Treatment Plant : Two module of each 5 MLD proposed immediately to 
Capacity Proposed - cater flow up to year 2035. 

Sewage Treatment : Natural Process: Waste Stabilization Pond Process 
Technology (Anaerobic 	Ponds + 	Facultative 	Ponds) 	but without 

Maturation Pond as Land Area is restricted to 6.0 ha. 
For desired 	effluent 	BOD, 	M.P 	not 	required 	for raw 
sewage BOD up to 300mg/I as per Duncan Mara Manual. 

Land Area Acquired 6.0 ha (Available with Birgunj Municipality) 

5064024 I Final Report I STIUEIP Birgunj, Nepal, September 2013 	 Page 125 
SV.iEC 



Treated Effluent 
Discharge Point  

MD-1 to Water Body (SIRSIYA RIVER) 

High Flood Level (HFL) : Near effluent discharge point at MD-1 after treatment -.78.0 
m 

Nearest Road Level 80.118 m 

Existing Ground Level of : 

STP Site  
79.2 m to 78.5 m (confirmed through survey) 

Trunk/Outfall Diameter 800mm RCC NP-3 (Sewerage design) 

Trunk/Outfall Invert Level 74.3 m (Sewerage design) 

Discharge Point Level 79.Om 

Peak Flow for both 
Modules of STP 

: 25,000 M3  /day (=10 mid x 2.50 =25 mid =25,000 m 3/d) 

Raw & Treated Sewage 
Quality 

: Parameter Influent 
 (assumed) 

Effluent 
(Reqd.)  

Removal Ratio 

BOD (mg/1) 300 50 83.3% 

SS (mg/1) 450 100 78% 

- Coliforms 
MPN/lOOml 

5.0 X 10 7  10,000 Duncan Mara 
WSP-Manual 

Note: For Fecal coliforms control in Treated effluent, Chlorine contact basin with 
Chlorine dozing facility is required in absence of series of Maturation pond but it 
is not desirable on operation and maintenance point of view due to high recurring 
cost for chemicals. But this is also not recommended as cost can not be 
affordable. 

7.2 Assumptions: 

7.2.1 Water Supply Rate: 80 Ipcd 

Per capita BOO5 contribution=40 gm /capita /day 

Therefore BOO5 = 40x1000/80= 500 mg/I 

BOD degradation (Practically water consumption high thereby diluted BOD and BOD reduced 
in Septic Tank and longer sewer network. overall about 40% bio degradation assumed (as per 
Consultants experience and judgment as BOD removal in Septic Tank more than 50% and 
dilution of water will reduce the BOD level). 

Hence design BOD value becomes 300 mg/I 

Per capita suspended solids contribution is considered 70 gm/capita/day. 

Therefore SS = 70 x 1000/80 = 875 mg/I= say 900 mg/I. 

Hence design SS value becomes 450 mg/I 

But Wastewater Sampling has been carried out for actual result of design parameters. 
Test results (Attached in annexure-2) show BOD value is 294 mg/I; Hence design BOD 
300 mg/1 is ok. 

Other information: Birgunj Location 

50640241 Final Report I STIUEIP Birgunj, Nepal, September 2013 	 Page 126 
SMEC 



Latitude LN=  2605745'- 27 002'30"; 

270  North latitude will be considered in Facultative Pond design. 

Mean Annual temperature 24.5°C; Maximum recorded 41.6 °  C and minimum recorded 4.5 °C 

Altitude at WWTP Chhapkaiya is 79 m-78.90 m approx. 

7.3 Process Scheme, Design Guideline and Detail Scope of Work 

7.3.1 Process Scheme 

Design Basis 

Sewage Treatment Plant Capacity shall be: 

Average Flow 	: 	10 MLD 

Peak Factor 	: 	2.5 of average flow 

Peak Flow 	 : 	25 MLD 

Raw Sewage Quality 

An abstract of Raw Sewage Characteristics assumed for standard wastewater parameters are 
as follows: Also few Wastewater Sample Test results are attached in Annexure-2: 

Parameters 	 Values 	 Unit 

Biochemical Oxygen Demand (BOD 5 ) 	300 	 mg/I 

Total Suspended Solids 	 450 	 mg/I 

Fecal Coliforms 	 5.0 X 10 7 	 MPN/lOOml 

pH 	 6.8 to 8.0 

(For development of methanogenic bacteria in Anaerobic Pond, Lime/ soda ash to be 
applied to maintain pH around 7.0 if pH is less and sewage is very acidic after testing of 
composite sewage samples) 

7.3.2 Treated Sewage Quality 

Treated Sewage Quality (as per SAARC Countries norms for discharge into water body) 

BOD 	 <50 mg/I 

TSS 	 <100 mg/I 

pH 	 5.5-9.0 

Fecal Coliform 	<Less than or equal to 10,000 /100 ml 

7.3.3 Detailed Scope of Work 

The project shall have following major units: 

1. Inlet Chamber for Incoming Sewer 

2. Screen chamber with Screenings Storage facility 

3. Sump Well/Lift Pump House 

50640241 Final Report I STIUEIP Birgunj, Nepal, September 2013 	 Page 127 
SMEC 



4. Grit chamber with Grit storage facilities 

5. Flow Control Channel! Parshall Flume 

6. Distribution Chamber 

7. Anaerobic Pond (A.P) 

8. Facultative Pond (F.P) 

9. Maturation Pond (M.P) 

10. Inlet and Outlet Structures for the ponds 

11. Treated Effluent Channel/pipe to towards water body 

12. Sludge Drying Bed for Ponds Sludge Treatment 

13. Administration Building (Office, Meeting room, Wash room, Workshop /Tool 
room, Laboratory room) 

14. Security cabin! Toilet Block 

15. Interconnecting Piping 

16. Plant Utilities- Plantation, Horticulture, Landscaping and gardening 

Pretreatment Units: The pretreatment units are designed for the peak flow of sewage 
generated by the year 2035. The sewage is to be pumped from the sewage pumping station 
located adjacent to W"AITP. 

Inlet Channel: Two nos. Inlet Channel are proposed to cater for the same discharge 
independently (peak flow for each channel). Each Channel will be provided with Sluice gate 
independently. Sluice gates are proposed to be submerged orifice of 12.5 mid each (total 25 
mid) with size of each. Two bar racks each controlled by sluice gate on the inside wall of 
Receiving chamber 

Bar Screens: Two no. bar racks has been proposed for peak discharge of 25 mid for the year 
2035 with independent channels of 25 mid each keeping clear spacing between the bars 30 
mm and width of bar 10mm. Two screens (one mechanical-working and one manual-Stand-by) 
are proposed for peak load of sewage considering the clogging of bars as 50%. Flow will be 
diverted towards sump well of Pumping Station. 

Receiving Chamber: The Receiving Chamber will receive sewage from the Lift/pumping 
station. It has been designed to cater for 15-20 sec. of peak flow of sewage for the year 2035 
considering detention period of liquid as 15 sec. 

Grit Chamber: Two units of grit chambers have been proposed for peak load of sewage for the 
year 2035 for collection of grit up to depth o.25m. The capacity of grit chambers has been 
worked out after considering the practical settling velocity (0.019m/sec) which is governed by 
size (0.15mm) and specific gravity (2.65 for inorganic) of grit to be separated and the viscosity 
of sewage. The correction for surface overflow rate due to practical factors i.e turbulence, short-
circuiting, index of performance and removal efficiency has been made. 

Parshall Flume: The Parshall Flume will work as discharge measuring device as well as flow 
control device for range 0-45 mid which will cover 25 mid peak sewage flow for STP for year 
2035. 

Distribution Chamber: Flow from Parshall Flume! Flow measuring channel will pass through 
the distribution box for distributing the required quantity of flow to each anaerobic Pond through 
RCC Pipe with a control valve attached with the discharge measuring devices so that only 
required quantity of sewage may flow to each tank. 

50640241 Final Report I STIUEIP Birgunj, Nepal, September2013 	 Page 128 
5MEC 



7.4 Process Design Parameters 

a. Anaerobic Pond: 

Retention Time: Mm. 1 day, Volumetric loading for temperature 2000  and above 300-350 
gm//m 3/d. BOD removal 60%-70% 

b. Facultative Pond: 

Retention Time: Mm. 5 days for temperature below 20 °C and 4 days for above 20 °C, BOD 
loading for temperature 20°C and above 250-400 kg/ha/d and BOD removal 70%-80%. 

C. 	Maturation Pond: 

Retention Time: Mm. 4 days for temperature below 20 °C and 3 days for above 20 °C. BOD 
removal 25% of BOD of effluent from Facultative pond in each Maturation Pond when in series 
but BOD removal is insignificant. Maximum permissible Faecal Coliforms in treated effluent 
10,000nos. /100 ml for unrestricted irrigation. 

7.5 Process Design Method: 

7.5.1 Anaerobic Pond 

The sewage from distribution chamber shall be taken into anaerobic ponds through RCC 
channel/pipes. These ponds shall be designed for an average flow of 10 MLD. These anaerobic 
pond can be satisfactorily designed and without risk of odour Nuisance on the basis of 
volumetric BOD loading (As,,, g/m 3d), which is given by Duncan Mara- Design Manual on WSP in 
India. 

Av  = LiQNa. (Manual Equation No. 4.2) 

where 

L i  = influent BOO, mg/I (= g/m 3 ) 

Q = flow, m 3/d 

Va = anaerobic pond volume, m 3  

The following table gives recommend the design values permissible volumetric BOD loadings 
on and percentage BOO removal in anaerobic ponds at various temperatures +which may be 
safely used for design purpose. Retention times in anaerobic ponds less than 1 day should not 
be used. 

Design values of permissible volumetric BOO loadings on and percentage 

BOO removal in anaerobic ponds at various temperatures (Reference: Table 4.1 of 
Duncan Mara —Design Manual on WSP in India) 

Temperature( °C) Volumetric loading (g/m 3-d) BOO removal (%) 

<10 100 40 

10-20 20T-100 2T+20 

20-25 10T+100 2T+20 

>25 350 70 

It is necessary to bypass anaerobic ponds so that facultative ponds may be commissioned first 
and also during desludging operations. Figure shows schematically a by-pass arrangement for 
two series of WSP in parallel. 

50640241 Final Report I STIUEIP Birgunj, Nepal, September 2013 	 Page 129 
SMEC 



L 

ANAEROBIC 
OND 1 

AEROBIC I 
'OND 

lJ 

FACULTATIVE 
POND 1 

FACULTATIVE 
POND 1 

Figure 7 - 1: Bypass Pipe Work for Anaerobic Ponds 

Note: Anaerobic pond sludge annually should be cleaned and can be directly 
transported to solid waste land fill site (LFS) for further treatment or it can be used as 
soil conditioner by farmers or it can be placed in the depression area in the vicinity. 

7.5.2 Facultative Pond 

The treated water from anaerobic pond shall be carried to facultative ponds. It is recommended 
that they should be designed on the basis of surface BOD loading (A s , kg/ha d), which is given 
by: 

Xs  = 1 0LQ/A1  (Manual Equation 4.4) 

Where 

L i  = influent BOD, mg/I (= Kg1m 3 ) 

Q = flow, m 3/d 

Af  = anaerobic pond area, ha 

Variation of design BOD loading on facultative ponds with latitude (Table 4.3 Duncan 
Mara) 

Latitude ( ° N) Design BOD loading (kg/ha day) 

36 150 

32 175 

28 200 

24 225 

20 250 

16 275 

12 300 

8 325 

As  = 375 - 6 . 25*L (Manual equation 4.5) 

The latitude for the Birgunj town is 27 0 N (Equivalent degree is considered) 
The design BOO loading rate based on Latitude is about 200 kg/ha-day 

50640241 Final Report I STIUEIP Birgunj, Nepal, September 2013 
SMEC 

Page 130 



The design BOD loading rate based on Latitude and Elevation is given by 
= As! (1+0.0003*E) 

Where 

E= elevation above mean sea level in m 

The design BOO loading rate based on design Temperature is given by Duncan Mara 

= 20T - 120 (Manual Equation 4.7) 

The design BOO loading rate based on Temperature for Global Design equation is given by 
Prof. Duncan Mara 

A S  = 350 (1.107-0.002T) T-25  (Manual Equation 4.8) 

A conservative loading rate shall be adopted. 

Thus the facultative pond area is given by the equation 

A1 = 10 L i  Q/As  

The retention time (0, day) for the facultative pond is given by the equation 

Of  = 2A 1D/(2Q I — 0.001A 1e) (Manual Equation 4.12) 

Where 

Of  retention time, day 

A1  = Facultative pond area, ha 

O = Pond depth in m 

Q, = influent flow in M3  /day 